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WCDMA Band IV (RMC 12.2Kbps)
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30.000 MHz 620,000 MHz 1.000 MKz 257.39850 MHz -37.82 dBm 30.000 MHz 620,000 MHz 1.000 MKz 381.57171 MHz -37.42 dBm -24.42 dB
855.000 MHz 1.000 GHz 1.000 MHz 97264493 MHz -37.22 dem 855.000 MHz 1.000 GHz 1.000 MHz 924.02174 MHz -34.76 dBm -21.76 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.41245 GHz -36.86 dBém 1.000 GHz 3.000 GHz 1.000 MHz 2.94038 GHz -35.99 dBém -22.99 dB
3,000 GHz 7.000 GHz 1,000 MHz 6.33833 GHz -31.15 dem -18.15 de 3,000 GHz 7.000 GHz 1,000 MHz 6.99175 GHz -29.67 dem -16.67 de
7,000 GHz 9.000 GHz 1,000 MH2 7.56730 GHz -33.67 dBm -20,67 dB 7,000 GHz 9.000 GHz 1,000 MH2 7.39658 GHz -33.59 dBm -20,59 dB
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0 b 20
-30 d -30 d
150 dem 50 dem
60 db 80 d8
70 70
Start 30.0 MHz 28005 pts Stop 0.0 GHz Start 30.0 MHz 28005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW. | Frequency |___Ppowerabs | ALimit
30,000 MHz 620,000 MHz 1,000 MHz 51.78661 MHz -37.61 dBm -24,61 dB 30,000 MHz 620,000 MHz 1,000 MHz 234.31034 MHz -37.45 dBm -24,45 dB
855.000 MHz 1.000 GHz 1.000 MHz 871.55797 MHz -35.95 dm -22,95 dB 855.000 MHz 1.000 GHz 1.000 MHz 901.26812 MHz -36.44 dBm -23.44 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.69804 GHz -34.78 dm -21.78 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.00540 GHz -36.56 dam -23.56 de
3,000 GHz 7.000 GHz 1,000 MHz 6.73928 GHz -30.69 dem -17.69 de 3,000 GHz 7.000 GHz 1,000 MHz 6.86527 GHz -30.69 dem -17.69 de
7,000 GHz 9.000 GHz 1,000 MH2 8.24047 GHz -33,89 dBm -20,39 dB 7,000 GHz 9.000 GHz 1,000 MH2 7.87152 GHz -34,38 dBm -21,38 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862604-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.10 dm  Offset 15.10 dB

SGL Count 10/10

Mode Auto Sweep

20 dhiit $heck

Line _§PURIOUS_| INE_ABS,
10 dem
od

i

Spectrum

Ref Level 25.10 dém
SGL Count 10/10

Offset 15.10 dB Mode Auto Sweep

20 dhiit $heck PA
Line _§PURIOUS_| INE_ABS, PA

10 dem

od

S0 S0
80 50
70 dB 70 d8
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low Rangeup | RBW | Frequency |___Power Abs ALimit Range Low Rangeup | RBW | Frequency |___Power Abs ALimit
30.000 MHz 1,000 GHz 1,000 MHz 895.53473 MHz -35.71 dBm -22,71 dB 30.000 MHz 1,000 GHz 1,000 MHz 455.37481 MHzZ -37,22 dém -24,22 dB
1.000 GHz 1.845 GHz 1.000 MKz 1.14717 GHz -37.83 dBm -24.83 dB 1.000 GHz 1.845 GHz 1.000 MKz 1.80552 GHz -37.43 dBm -24.43 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.99247 GHz -35.24 dm -22.24 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.98407 GHz -35.74 dm -22.74 d8
3,000 GHz 7.000 GHz 1,000 MHz 6.73528 GHz -30.26 dem -17.26 d8 3,000 GHz 7.000 GHz 1,000 MHz 6.67479 GHz -29,79 dem -16,79 d8
7.000 GHz 13.600 GHz 1,000 MHz 12,17097 GHz -32.45 dem -19.45 de 7.000 GHz 13.600 GHz 1,000 MHz 13.48192 GHz -32.30 dem -20.30 de
13,600 GHz 19.100 GHz 1,000 MHz 15.83814 GHz -27.67 dBm -14.67 dB 13,600 GHz 19.100 GHz 1,000 MHz 15.71794 GHz -28.33 dBm -15,83 dB
CNNRNNERD o CNNRNNERD o
Date: 13 AUG 2018 11:16:55 Date: 13 AUG 2018 11:38:06
Spectrum . Spectrum .
RefLevel 2510 d8m  Offset 1510 dB Mode Auto Sweep RefLevel 2510 d8m  Offset 1510 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 ghit $heck 20 gbjit ¢heck oA
Line _§PURIOUS_) INE_ABS Line _§PURIOUS_) INE_ABS PA
10 dem 10 dem
od od
S0 S0
80 50
70 dB 70 d8
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency |___powerabs | alimit | Range Low Range Up | RBW | Fraquency |___powerabs | alimit |
30.000 MHz 1,000 GHz 1,000 MHz 935.28486 MHz -35,92 dBm -22,92 dB 30.000 MHz 1,000 GHz 1,000 MHz 919.28786 MHz -36.50 dBm -23,50 d&
1.000 GHz 1.845 GHz 1.000 MKz 1.74724 GHz -36.60 dBm -23.60 dB 1.000 GHz 1.845 GHz 1.000 MKz 1.59691 GHz -37.15 dBm -24.15 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.96128 GHz -35.24 dm -22.24 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.63300 GHz -34.79 dm -21.70 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.80427 GHz -29.76 dBm -16.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz. -29.49 dBm -16.49 dB
7.000 GHz 13.600 GHz 1,000 MHz 10.92460 GHz -32.34 dem -19.34 de 7.000 GHz 13.600 GHz 1,000 MHz 10.21703 GHz -32.13 dem -19.13 de
13,600 GHz 19.100 GHz 1,000 MH2 15.73169 GHz -29.23 dBm -16,23 dB 13,600 GHz 19.100 GHz 1,000 MH2 16.80686 GHz -28.72 dBm -15,72 dB
Date: 13 AUG 2018 11:18:19 Date: 13 AUG 2018 11:35:26
Spectrum - Spectrum -
RefLevel 25.10 d8m  Offset 15.10 dB Mode Auto Sweep RefLevel 25.10 d8m  Offset 15.10 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 ghit $heck 20 gbjit ¢heck oA
Line _§PURIOUS_) INE_ABS Line _§PURIOUS_) INE_ABS PA
10 dem 10 dem
od od
30 30
S0 S0
-60 -60
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low Rangeup | RBW | Fraquency |___Ppowerabs | atimit | Range Low Rangeup | RBW | Fraquency |___Ppowerabs | atimit |
30.000 MHz 1,000 GHz 1,000 MHz 809.24788 MHz -36.06 dBm -23,06 d& 30.000 MHz 1,000 GHz 1,000 MHz 784.52524 MHzZ -35,59 dBm -22,59 dB
1,000 GHz 1,845 GHz 1,000 MHz 1.14083 GHz -37.03 dBm -24,03 dB 1,000 GHz 1,845 GHz 1,000 MHz 1.68263 GHz -36.74 dBm -23,74d8
1.915 GHz 3.000 GHz 1.000 MHz 2.36624 GHz -35.21 dém -22.21 d8 1.915 GHz 3.000 GHz 1.000 MHz 287544 GHz -36.00 dém -23.00 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.71279 GHz. -30.25 dBm -17.25 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.50081 GHz. -29.71 dBm -16.71 dB
7.000 GHz 13.600 GHz 1,000 MHz 12,19784 GHz -32.64 dem -19.64 de 7.000 GHz 13.600 GHz 1,000 MHz 10.98305 GHz -32.76 dem -19.76 de
13,600 GHz 19.100 GHz 1,000 MH2 15.88175 GHz -29.58 dBm -16,58 dB 13,600 GHz 19.100 GHz 1,000 MH2 15.71401 GHz -28.67 dBm -15.67 dB
[LITT11] [LITT11]
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Date: 13 AUG 2018 11:41:07

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ-RMSE7TH

Page Number 1 A25 of A32
Report Issued Date : Aug. 21, 2018
Report Version Rev. 01

Report Template No.: BU5-FG22/24/27 Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG862604-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

*

Ref Level 24.40 dBm
SGL Count 10/10

Spectrum

Offset 14.40 dB Mode Auto Sweep

Spectrum

Ref Level 25.10 cBm
SGL Count 10/10

Offset 15.10 dB Mode Auto Sweep

(@1 Max (@1 Max

20 dhifnit ¢heck 20 ghffnit ¢heck BA
Line _BPURIOUS_|LINE_ABS Line _EPURIOUS_|INE_ABS. PA

10 dem 10 dem

0 od

-10

| SPURIOUS_LINE_ABS_
-20 dby

-30 dém o
-50
50
-60
60 db
70 d8
04
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissians Rangelow | Rangeup | RBW | Fraquency |___Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit 30.000 MHz 1.000 GHz 1.000 MHz 006.,19240 MHz -36.85 dBm -23,85 di.
30.000 MHz 620.000 MHz 1.000 MHz 819.40780 MHz -36.04 dBm -23.04d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84310 GHz -32.30 deém -13.30 d8.
855.000 MHz 1.000 GHz 1.000 MHz 938.29710 MHz -36.61 dem -23.61 d 1.915 GHz 3.000 GHz 1.000 MHz 2.85090 GHz -36.51 dém -22.51d8
1,000 GHz 3.000 GHz 1.000 MHz 2.88539 GHz -36.,40 dem -23,40 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.82827 GHz -28,36 dam -15.36 de.
3,000 GHz 7.000 GHz 1,000 MHz 6.71929 GHz -30.84 dem -17.84 dg 7.000 GHz 13.600 GHz 1.000 MHz 13.19201 GHz -32.45 dam -19.45 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.56605 GHz -33,30 dBm -20,80 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.90846 GHz -28,38 dém -15,38 d8.
| CNNRNNARD e | J GENNRNNED o
Date: 13 AUG 2018 12:30:36 Date: 13.AUG 2018 12:00.03
Spectrum k- Spectrum E
RefLevel 24.40 dBm  Offset 14.40 dB Mode Auto Sweep Ref Level 25.10 dBm  Offset 15.10 db Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max (@1 Max
20 dbignit ¢heck PAES 20 gbipit Gheck
Line _§PURIOUS_|INE_ABS PA Line _§PURIOUS_| INE_ABS
10 dem 10 dem
0 od
-10 dBm—
| SPURIOUS_LINE_ABS_
30 dem
50 dem
-60
60 db
70 d8
04
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissions Rangelow | Rangeup | REW | Frequancy | __Ppowerabs | aLimit |
Rangelow | Rangeup | RBW [ Frequency |  Power Abs Alimit | 30.000 MHz 1,000 GHz 1,000 MHz 44277111 MHz -37,04 dém -24.04 d8
30.000 MHz 620.000 MHz 1.000 MHz 19640530 MHz -38.52 dBm -25,52 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.04075 GHz -36.83 dém -23.83 d8
855.000 MHz 1.000 GHz 1.000 MHz 882.06522 MHz -36.57 dem -23.57 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.92982 GHz -35,83 dem -22.93 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2.82740 GHz -36.32 dBm -23.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95976 GHz -30.28 dém -17.28 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.12786 GHz. -31.41 dem -18.41 dg 7.000 GHz 13.600 GHz 1.000 MHz 11.83250 GHz -32.83 dem -19.83 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.30184 GHz -33,75 dBm -20,75 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.68140 GH2 -28,53 dm -15,53 d8.
— - — -
CHNANANED e J HIRNRNED e
Date: 13 AUG 2018 12:41:03 Date: 13.AUG.2018 12:01:33
Spectrum k- k3
RefLevel 24.40 dBm  Offset 14.40 dB Mode Auto Sweep Ref Level 26.10 dBm  Offset 15.10 db Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max (@1 Max
20 dbignit ¢heck 20 gbipit Gheck
Line _§PURIOUS_|INE_ABS Line _§PURIOUS_|INE_ABS
10 dem 10 dem
i od
-10
[ SPurious..
-20 dbs
304 30
-50
50 dem
-60
60 db
-70
704
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissians Rangelow | Rangeup | RBW | Fraquency |___powerabs | ALimit
Rangelow | RangeUp | RBW [ Frequency |  Power Abs I 30.000 MHz 1,000 GHz 1,000 MHz 913.47076 MHz -35,86 dém -22,86 dB.
30,000 MHz 820.000 MHz 1,000 MHz 98.89305 MHz -37.51 dBm -24,51 d8 1,000 GHz 1,845 GHz 1,000 MHz 1.24420 GHz -37,45 dém -24,45 d8.
855.000 MHz 1.000 GHz 1.000 MHz 953.29710 MHz -35.50 dem -22.50 dB 1.915 GHz 3.000 GHz 1.000 MHz 1.91520 GHz -34.44 dBm -21.44 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2.09924 GHz -35.91 dBm -22.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -30.05 dém -17.05 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.53281 GHz. -30.88 dem -17.88 de 7.000 GHz 13.600 GHz 1.000 MHz 10.92978 GHz -33.24 dem -20.24 dB
7,000 GHz 9.000 GHz 1,000 MHz 8.06124 GHz -33,39 dBm -20,39 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.47871 GH2 -28,69 dam -15,69 d8
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e % FCC RF Test Report

SPORTON LAB.

Report No. : FG862604-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dBm  Offset 15.10 dB
SGL Count 10/10

Mode Auto Sweep

[@1 Max

Limit ¢heck PAES
20 dbife—$PLRIOUS | INE_ARS pakS
10
0dB

W

Date: 13 AUG 2018 12:21:02

50

Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissions

Rangelow | Rangelp | RBW | Frequency |__Ppowerabs | ALimit

30.000 MHz 1,000 GHz 1,000 MHz B50,83703 MHz -36,91 dem -23.01 dB

1.000 GHz 1.705 GHz 1.000 MHz 1.70447 GHz -33.37 dém -20.37 dB

1.760 GHz 3.000 GHz 1.000 MHz 2.97730 GHz -35.67 dem -22.67 dB

3,000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -30,56 dem -17.56 d8

7,000 GHz 13.600 GHz 1,000 MHz 10.57671 GHz -32,00 dam -19,00 d8

13,600 GHz 18.000 GHz 1,000 MHz 16.02533 GHz -28,73 dBm -15.73 dB

— -

Middle Channel

Spectrum

Ref Level 30.00 dBm  Offset 15.10 dB Mode Auto Sweep

SGL Count 10/10

Limit ¢heck PARS
20 dbife—SPURIOUE J INF_ARS PAES

il W

Date: 13 AUG 2018 122215

50

Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissians

Rangelow | Rangeup | RBW Frequency |___Ppower Abs ALimit

30.000 MHz 1.000 GHz 1,000 MHz 036.25437 MHz -35,90 deém -22,90 d&

1.000 GHz 1.705 GHz 1.000 MHz 1.05937 GHz -37.63 dém -24.63 di

1.760 GHz 3.000 GHz 1.000 MHz 2.08368 GHz -36.01 dem -23.01 db

3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz. -31.10 dem -18.10 dB

7.000 GHz 13.600 GHz 1,000 MHz 13.47532 GHz -32,20 dem -19.20 de

13,600 GHz 18.000 GHz 1,000 MHz 16.54543 GHz -28,70 dBrm -15,70 dB

Highest Channel

Spectrum

Ref Level 30.00 dBm  Offset 15.10 dB Mode Auto Sweep

SGL Count 10/10

Limit ¢heck PARS
20 dbife—SPURIOUE ) INF_ARS PAES
10 dBy

il W

Date: 13 AUG 2018 1223:42

50
Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz 004,26037 MHz -35,03 dem -22,03 dB
1,000 GHz 1.705 GHz 1,000 MHz 1.14392 GHz -36,80 dBm -23,80 dB
1.760 GHz 3.000 GHz 1.000 MHz 1.76178 GHz -29.76 dem -16.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.69379 GHz -30.63 dam -17.63 de
7.000 GHz 13.600 GHz 1,000 MHz 12.30296 GHz -32,86 dam -19.86 d8
13,600 GHz 18.000 GHz 1,000 MHz 15.63753 GHz -28,47 dBm -15,47 dB
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e a0, FCC RF Test Report

Report No. : FG862604-01A

Frequency Stability|
Test Conditions | Middle Channel G(SGNQ\:;’ (Eggg'gigs 5 2!:;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0407 0.0418
40 Normal Voltage 0.0371 0.0191
30 Normal Voltage 0.0502 0.0084
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0060 0.0191
0 Normal Voltage 0.0347 0.0299
-10 Normal Voltage 0.0538 0.0407 PASS
-20 Normal Voltage 0.0383 0.0395
-30 Normal Voltage 0.0395 0.0323
20 Maximum Voltage 0.0430 0.0371
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0323 0.0215

Note: Normal Voltage = 3.85V.

; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4 V

Sporton International (Kunshan) Inc.
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e a0, FCC RF Test Report

Report No. : FG862604-01A

Test Conditions | Middle Channel Gs(gngls\)ﬂc;o (Egggl?::s 5 N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0239 0.0234
40 Normal Voltage 0.0207 0.0218
30 Normal Voltage 0.0021 0.0101
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0186 0.0021
0 Normal Voltage 0.0197 0.0239
-10 Normal Voltage 0.0059 0.0245 PASS
-20 Normal Voltage 0.0218 0.0069
-30 Normal Voltage 0.0064 0.0293
20 Maximum Voltage 0.0074 0.0229
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0181 0.0234
Note:

1. Normal Voltage = 3.85V.

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4 V
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e a0, FCC RF Test Report Report No. : FG862604-01A
Test Conditions | Middle Channel ‘(’gﬂ%""{z_g;’t‘)ﬂs‘)’ 2;‘;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0191
30 Normal Voltage 0.0179
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0239
-10 Normal Voltage 0.0215 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0000
20 Battery End Point 0.0143

Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4V
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e a0, FCC RF Test Report Report No. : FG862604-01A
Test Conditions | Middle Channel gﬁ%"q‘;_gzggs") N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048
40 Normal Voltage 0.0037
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0043
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0053
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:
1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report Report No. : FG862604-01A
Test Conditions | Middle Channel ‘(AllainDcM%.g?(rLToL\), N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0121
40 Normal Voltage 0.0139
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0000
20 Battery End Point 0.0081

Note:
1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862604-01A

Appendix B. Test Results of Conducted Test

Radiated Spurious Emission

Note: Antenna 1 is Bottom Antenna, Antenna 2 is Top Antenna, the Antenna 2 verify worse case of Antenna 1.

GSM850 (GSM) for Antenna 1

Frequenc ERP Limit e S B el e Polarization
Channel (I?IIHz)y (dBm ) (dBm ) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)

1672 -53.48 -13 -40.48 -55.39 1.14 5.20 H

2510 -34.48 -13 -21.48 -37.11 1.12 5.90 H

3345 -59.89 -13 -46.89 -63.10 1.34 6.70 H

4182 -47.21 -13 -34.21 -50.67 1.59 7.20 H
Middle

1672 -61.98 -13 -48.98 -63.89 1.14 5.20 \

2510 -38.80 -13 -25.80 -41.43 1.12 5.90 \

3345 -59.49 -13 -46.49 -62.70 1.34 6.70 \%

4182 -53.68 -13 -40.68 -57.14 1.59 7.20 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

GSM850 (EDGE class 8

for Antenna 1

.. Over S.G. TX Cable [TX Antenna P
Frequency ERP Limit . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1672 -55.38 -13 -42.38 -57.29 1.14 5.20 H
2508 -55.32 -13 -42.32 -57.95 1.12 5.90 H
3345 -59.48 -13 -46.48 -62.69 1.34 6.70 H
Middle
1672 -62.05 -13 -49.05 -63.96 1.14 5.20 \%
2510 -54.69 -13 -41.69 -57.32 1.12 5.90 \%
3345 -59.49 -13 -46.49 -62.70 1.34 6.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862604-01A

GSM1900 (GSM) for Antenna 1

Over

S.G.

TX Cable

TX Antenna

Frequency EIRP Limit . . Polarization

Channel Limit Power loss Gain

(MHz) (dBm) (dBm) (dB) (dBm ) (dB) (dBi) (H/V)

3759 -28.86 -13 -15.86 -30.58 5.08 6.80 H

5640 -53.88 -13 -40.88 -55.55 8.03 9.70 H

7521 -50.26 -13 -37.26 -52.64 9.43 11.81 H
Middle

3759 -34.09 -13 -21.09 -35.81 5.08 6.80 \%

5640 -50.54 -13 -37.54 -52.21 8.03 9.70 \%

7521 -50.10 -13 -37.10 -52.48 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

GSM1900 (EDGE class 8) for Antenna 1

Frequenc EIRP Limit Over S.G. TX Cable [TX Antenna Polarization
Channel (I(\‘IILII-Iz) y (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3759 -33.09 -13 -20.09 -34.81 5.08 6.80 H
5640 -48.41 -13 -35.41 -50.08 8.03 9.70 H
7521 -50.00 -13 -37.00 -52.38 9.43 11.81 H
Middle
3759 -38.40 -13 -25.40 -40.12 5.08 6.80 \
5640 -52.31 -13 -39.31 -53.98 8.03 9.70 \
7521 -50.18 -13 -37.18 -52.56 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG862604-01A

WCDMA Band V(RMC 12.2Kbps) for Antenna 1

Frequenc ERP Limit e S e el Polarization
Channel (IC\IIIHz)y (dBm) (dBm ) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1672 -64.86 -13 -51.86 -66.77 1.14 5.20 H
2510 -60.44 -13 -47.44 -63.07 1.12 5.90 H
3345 -58.20 -13 -45.20 -61.41 1.34 6.70 H
Middle
1672 -63.56 -13 -50.56 -65.47 1.14 5.20 \
2510 -60.06 -13 -47.06 -62.69 1.12 5.90 Vv
3345 -59.00 -13 -46.00 -62.21 1.34 6.70 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line

WCDMA Band II(RMC 12.2Kbps) for Antenna 1

Frequenc EIRP Limit Over S.G. TX Cable [TX Antenna Polarization
Channel (I?IILII-IZ) y (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3762 -39.35 -13 -26.35 -41.07 5.08 6.80 H
5643 -49.99 -13 -36.99 -51.66 8.03 9.70 H
7521 -50.34 -13 -37.34 -52.72 9.43 11.81 H
Middle
3762 -43.16 -13 -30.16 -44.88 5.08 6.80 \
5643 -52.22 -13 -39.22 -53.89 8.03 9.70 \
7521 -50.20 -13 -37.20 -52.58 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

WCDMA Band IV(RMC 12.2Kbps) for Antenna 1

Frequenc EIRP Limit Over S.G. TX Cable  |TX Antenna Polarization
Channel (I?IILII-Iz) y (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3465 -59.03 -13 -46.03 -63.00 4.87 8.84 H
5199 -46.89 -13 -33.89 -48.33 7.70 9.14 H
6930 -51.86 -13 -38.86 -53.55 8.98 10.66 H
Middle
3462 -58.30 -13 -45.30 -62.27 4.87 8.84 \%
5199 -50.51 -13 -37.51 -51.95 7.70 9.14 \%
6930 -51.96 -13 -38.96 -53.65 8.98 10.66 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG862604-01A
GSM850 (GSM) for Antenna 2
— Over S.G. TX Cable [TX Antenna e
Channel Fr(e 'c\inl:-lezn)c y ( EBRrI: ) ( I('j'g::) Limit Power loss Gain Po'?:ﬁ; fon
(dB) (dBm) (dB) (dBi)
1672 -48.96 -13 -35.96 -50.87 1.14 5.20 H
2510 -53.36 -13 -40.36 -55.99 1.12 5.90 H
3345 -59.55 -13 -46.55 -62.76 1.34 6.70 H
Middle
1672 -49.00 -13 -36.00 -50.91 1.14 5.20 \Y
2510 -53.83 -13 -40.83 -56.46 1.12 5.90 Y
3345 -59.33 -13 -46.33 -62.54 1.34 6.70 Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

GSM1900 (GSM) for Antenna 2

Frequenc EIRP Limit Over S.G. TX Cable [TX Antenna Polarization
Channel (I?IILII-IZ) y (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3759 -26.89 -13 -13.89 -28.61 5.08 6.80 H
5640 -53.25 -13 -40.25 -54.92 8.03 9.70 H
7521 -49.94 -13 -36.94 -52.32 9.43 11.81 H
Middle
3759 -33.17 -13 -20.17 -34.89 5.08 6.80 \
5640 -51.31 -13 -38.31 -52.98 8.03 9.70 \
7521 -50.29 -13 -37.29 -52.67 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

WCDMA Band IV(RMC 12.2Kbps) for Antenna 2

Frequenc EIRP Limit Over S.G. TX Cable  |TX Antenna Polarization
Channel (I?IILII-Iz) y (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3465 -58.36 -13 -45.36 -62.33 4.87 8.84 H
5198 -56.55 -13 -43.55 -57.99 7.70 9.14 H
6930 -52.10 -13 -39.10 -53.79 8.98 10.66 H
Middle
3465 -58.46 -13 -45.46 -62.43 4.87 8.84 \%
5198 -56.22 -13 -43.22 -57.66 7.70 9.14 \%
6930 -51.98 -13 -38.98 -53.67 8.98 10.66 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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